PAGE ©1/28

11:51 No.025 P

.03

AlG 0602

THML L —

/2884 14: 54
RRHY SERVICE DEPT.

16/11
PR

& >
i |
t
&
14
22
wo
'fe
O
ha g
o
w
N
/5]
-4
u
(&
- §
3
[
»
[~
Pom
&
o
-5
|
£ 1]
(]
O
=

30

F~0Z0719J



14:
ERMLILE werd

MODEL 40370x73A
Kay
No. Description
1 Bracket, Right Grille
2 Bracked, Left Grille
3 Borew, H16—18x0.75
4 Dash
5 Seraw, 1/4-14%.76
8 Scraw, 10-24%0.5
7 Screw, 1/4-14x0.5
8 Plata, Dash
9 Scrow, 10~24x0.6
10 Asssmbly, Gongole

i

Sorow, 516 18x0.75

F=020718)

ANNE CAMPBELL

¢

Key
Part No. No.

GB0B43-H52 13

690544-853 14

711606 19
a4cA2-653

fahan 18
711762 17
94219 18
10197 19

94221-819 20
711829 21
690603~819 —

711606

at

AUG 06102

PAGE 82/28

11:52 No.025 P.04

REPAIR PARTS
CHASSIS & HOOD ASSEMBLY

Desaription

Hood

Ascambly, Griile
Screw

Rod, Huod Plvot

Pin, Halr

Panal, Access

Saraw, 10~24x0.5
Bellows, Stearing Post
Washer

Instruction Book & Parts List

Part No.
94971819

23149 XSSDG
711679
690598
711676
05366-818
711628
92058

712062

F-520718J



344862A
FLazTAN

ANNE CAMPBELL PAGE ©3/28
RUG 06°'02 11:52 No.025 P.OS

REPAIR PARTS
REAR CHASSIS ASSEMBLY

a2



ANNE CAMPBELL PAGE ©04/28

R o perr. AUG 06702  11:53 No.025 P.06
MODEL 40370x73A REPAIR PARTS
REAR CHASSIS ASSEMBLY
Key Koy
No. Descriptlon A Part No. No. Description Part No.
4 Assy., Back Plate/Battery 3436878-852 201  Chute Weld Ast, Upper 84350
4-1  Aosy. Book Plate Flat 95162 202 Shleld, Transaxla 8E3G7
4-2  Baltery Tray Assembly 24563 20-3  Screw, 1/4-20x.63 - 711842
4.3 Strew, 5/16-18x.50 180073 21 Sorow, 5/18-18x,75 711808
44 Nut, 5/16-18 Hexwdfllk Whiz 46174 22 Bolt, Carrlage 5/16-18x.76 340720
5 Waldmant~Lalch Laver 95359-853 23 Nut, 5/16~18 710026
[ Rod, Brace 690087 24 Middle Chute Assambily 94206-853
7 Nut, 3/8~16 Rwdfl Whiz-lock 711808 2% Shouidar Rolt 710440
8 Rad, Bracs 94231 28 Flap, Chite 94264
9 Serew, 5/16~18%.75 711606 27 Fagtener, Rsichet 300236
12 Surew, 8/16-16K.75 9357 28 Flatwasher 711617
13 Nut 5/18-18 Hlexwdﬂlk Whiz 710028 20 PFln, Halr 711622
14 Screw, 5M6-18x.75 711608 30 Eolt, Cardage 5/16-18x.75 340720
15 Nut, 51618 Hexwdfilk Whiz 710026 31 Nut, 6/16-18 - 70026
16 Bracket, Flox Swilch Mounting 680245 8p Tapa, Double Sided Foam $/4” 712000
47 Wire Clip, Adhesive 65839 &1 Taps, Double Sidad Foam 84" 712008
18 Flatwasher 711666 90  Sorew, 1/4-20x.63 711842
19 Pad, Adhesive 8197 a1 Cable Tie 57444

20 Asm,, T/A Shiald & Upper Chula 590102853

0120719 jckc]



- ANNE CAMPBELL PAGE B5/28

15/11/2@?4 14:36 e m o .
ICE DEPT. T AUE 06°02  11:54 No.025 P.o7

MURRRBY SERWV

1

MODEL 40370x73A REPAIR PARTS
REAR CHASSIS ASSEMBLY

344802A

34

F-020718J



lE/l'lul‘vjrg?4 -3!;1;1\:/ Leg ver .
MODEL 40370x73A
’lfl?.' Description
54 Asm. Weld Upper Frame
55  Spring, Torsion Ri
bl Spring, lorsion LH
57 Brackat, Spting Collactor
b8  Screw, 1/4-20x.50
58 Nut, 14-20
80  Brace, Frame Collactor
a1 Surew, 14-20x,62
£2  Nut, 1/4-20
63 Weld Asm. Suppon Collector
64 Screw, 1/4-20x1.50
68 Weld Astn. Front Frame Collect
67 Sarew, 1/4 20x.62
68 Nut, 1/4-20

F.0207199

Part Ne»,
690044-853

680003
630004
96339-452
313686
73826
84850853
711909
711632
85343-853
711663
95348-853
714000

711632

ANNE CAMPBELL

Ke!
No?

73
86
87
88
89
o7
101
102
103

104

7

QUG 06702

PAGE ©6/28
11:56 No,025 P.10

REPAIR PARTS
GRASS BAGGER ASSEMBLY

Desaription

Top Collacter Azsambly
Handla, Dump Collactor
Heandle, Reba Collactor
Raba Colieator Bog
Rusbber Grip

Washar

Wagher

Nut, 1/4-20 Tinnetmman
Screw, 1/4-20x.63
Braca, Bagger

Seraw, 1/4-20%1.50
Nut, 1/4-20

Screw, #i2x.50

Scraw, #12x.60

Part No,
44408850

650019
690508-853
95362
94864
712120
711921
578107
T11674
820010-853
712088
711632
741744

711741



PAGE B87/28

11:36 No.025 P.11

AUG 06’02

ANNE CAMPBELL

HT DERVILE DEPI.

/2084 14:38
KR T

16/11
1o

o>
[
3E
<t

mm E
X9 -
<g
.
TVt
“3

i
> 7
o Y L/
w \\.\% am.\\
m. EANY - . / /" v\V
2 D ANKARD
i SN T
o) o tY K S . :
= \d o S wm g



16/11/20084 14:30 ANNE CAMPBELL PAGE ©8/28

‘MUHP\‘HY SERVICE DEFPT, AUG 06°02 11:57 Ng.025 P.12
MODEL 40370x73A 'REPAIR PARTS
FRAME ASSEMBLY

Iégy Description Part No. 5?1 Deseripflon Part No.

1 Frarne, Rail RH 84584 23 Bracket, Hanger Rear 84013

Z Frame, Rall LH 94665 24 Serew, .312-18x.78 26X248

3 Support, Seat RH 84634 26 Gear, Sector 94121

4 Bupport, Seat LM 94633 27 Bearing, Stcfor Gaar 94123

5 Screw, .312-18x.756 28X248 28 Sorew, 5/16-18x%1.00 009X84

6 Braaca, BaokPlate RH 045R1 29 Nut, 31-18 18X116

7 Brace, BuckPlate LM 04562 30  Clutch/Brake Podal 94241

8 Bcrew, 5.312-18x.75 26X240 31 Serew, .312-18x,75 26X249

8 Bracket, Transaxle 24008 32 Biuckel, Buspension Asm. 84285

10 Bracket, T/A RH-VST [ H-MS 94234 KK] Sorew, .312-18x.75 26%249

1 Asm,, ldler Mount Rear 94236 34 Brace, Rail 04806

12 Sorew, .312-18x.75 26X249 35 scraw, .512-18X.76 2BX7249

13 Assy., ldler Mount, Front 94237 ‘36 Zinc Screw Guide 93349

14 Sorew, .312+18x.75 26X240 37 Nut, 5M18-18 015X79

16 Plate, Btaeting 600551 38 Bracket, Pivot B4A01%

16 Screw, .312~18x.75 26X249 33 Washe‘r. Flat 845

17 Crank, PTO 800394 40 Bolt, Shoulder 3/6-16 009X53

18 Brackat, Bell Grank RADOS 41 Nut, %8-16 ' o15x84

19 Serow, D12-18x.75 26X249 432 Braclet, Soat Declc LH 890036

20  Washer, Flat . 120396 44 Scrow, 312-18x.76 26X249

21 Bratke!, Seat Deck RH 680036 45 Nut, 51618 016X79

F-0207194 39



16/11/2884 14:38 ANNE CAMPBELL PAGE ©9/28

[MURRAY SERVICE DEPT, ’ AUG 0602  11:57 Np.025 P.13
MODEL 40370x73A REPAIR PARTS
FRAME ASSEMBLY

N

43Gr4A

F-020719 40



16/11/26084 14:38 ANNE CAMPBELL PAGE 18/28

'MUF{R*HY SERVICE DEPT. ’ AUG 06°'02 11:58 No.025 P.14
MODEL 40370x73A REPAIR PARTS
FRAME ASSEMBLY
'D(I?J Douariptiun Part No. lr:g? Goseription " PartNa,
50 Engire Plate 24008 77 Hanger, Axie 94007
&1 Sorew, 312-18x.75 26X240 7§ Hanger, Dack R4 690189
B2 Mut, 5/16-18 01BXHR 79 Hanger, Dack I.H 650198
84 Bracket, Muffler Mount 54308 B0 Screw, 5/18-168x3.00 180113
65 Screw, 312-18x.75 26X248 81 Nut, 5/16~18 015X68
8T  Nul, Sr16-18 46174 02 Serew, .312-10x.75 26X249
68  Guide—Stack Pulley Balt 84310 83  Draplink, RH 85328
68  Zetk, Grease 706 84  DragLink, LH 95329
70 Axle, Cast Machined 85405 86 Nut, 3/B.18 015X84
71 8pindle, Long RH 95182 ar Shoulder Bott 9X57
72 Spindle, Long LK 95183 a8 Nut, 3/8-18 015X84
73 Bearing, Spindle 02527 89 Scraw, 3/8-16x1.60 QX111
A Washer, 786{Dx1.6210 17H1MA an Flatwashsr l 17X104
7 E-Ring 0011X3 a1 Flatwasher 017X53
76 Washer, Flat 17X195

F-020710J 41

\



1 ANNE CAMPBELL PAGE 11/28

16/11/2094 14:38

WUKKAY SERVICE DEPT. I AUG 0602  11:58 No.025 P.15
MODEL 40370x73A REPAIR PARTS
STEERING

121
1Ak
BRG]

344861A

F-D20719) 4z



16/11/2084 14:38 ANNE CAMPBELL PAGE 12/28

MURRART SERVICE DEPT, AUG 06'02 11:58 No.02% P.16
MODEL 40370x73A REPAIR PARTS
STEERING
K Part
No. Dascription No.
9 Hub Cap 94818
26 Bhatt, Steering 84520
27 Baaring—-Lower 04124
28 Screw, GI16-18X,75 711606
28 Gear, Finion 94422
30 Retaining Ring 710102
31 Tire & RIm 692641
31-1  Valve Stam 238519
31-2  Rim 338517
31-3  Bearing 3385138
31-4  Tire 338514
k7 Flgtwashear 71758
35 E-Ring 0011x3
43 Sorew, 1/4-20%.75 711718
A4 FElatwasher 711663
—  HubCsp 94818

F-0Z07189 43



16/11/2004 14:38 ANNE CAMPBELL PAGE 13/28
MURRRY SERVICE DEPT. - AUG 06702 11:59 Neo.025 P.17

MODEL 40370x73A REPAIR PARTS
MOTION DRIVE

il .
SUR ARSY TIRAME G
(T 1RANE Ay )

REF, KEY# A2/~
&

rreps

nEr
RN & ocomIRaL 90
(FNL IR F1 7L Y)

55(55-1)

3450108

F-020718d 44



16/11/2664 14:30 ANNE CAMPBELL PAGE 14/28

‘MURRHY SERVICE DEPT. ALG 06'02 12:00 Mu.025 P.18
MODEL 40370x73A REPAIR PARTS
MOTION DRIVE
Kay Ko
No. Desaription Part No, No. Description Part Na.
1 Transaxle, MST208 * 41 Nut, 3/8—16 711920
2 Screw. 5/16-18X2.50 711669 42 Balt, V4L 112.75 94609
3 Nul, 51618 711634 43 Fullay, Idlar . 1001085
4 Bracket, Stahilizer Mydra BAZ24-853 Ad Park Brake rontrel Rod 6O0N46
5 Screw, 5/16-18x1.00 711893 45  Nul, 518~18 Adjusting 711898
] Scrow, /16 18x.76 710288 46 Spacer, 1/2 $o 17mm 690360
a Padal Assy, Hydro a820134-853 A7 Adjusting Nut, 1/2-13 711594
10 Rod, Foul Controt 080018 48 E-—Ring 710103
12 Bracket, Shift 323312 49 Pitr, Halr 711669
i3 Washar, Transaxie T118958 50 Fin, Hait 111676
14 Sorew, 1/4-28%,780 01X145 53 Pin, Cotter 71081
15 Spring, Transaxla 94622 54 PRin, Colter 71081
16 Spring 326780 88  Tire & Rim 692511
17 Brackat, Djsconnect | ever 94621-853 551  Valve Stem 338512
18 Bolt, 5/16-18 HHSH 711896 55-2 Rim 338524
19 Spring, Brake 85404 65-9  Tire 338525
20 Wagher, Fiat 711921 58  Asm., Wold Bracket, Siabilizar  94225-853
21 Rod, Clutch 600016 50 Bolf, Carriaga 5/16-18x.75 711688
22 Pin, Clevis 711903 60 Nut, 5/18~18 Hexwdflk Whiz 710026
23 Latch, Park Brake 95280 61 Flatwasher, .515x.88%.0 o 1894
28 Spring, Tension 7115822 62 Nut, 5/16-18 Hexwdfllk 710026
28 Rod, Disconnant 690015 63  Scrow Guide 711745
28 Grip, Hydro Disconnect fanoa2 B4  Nut, 6/16-18 Hexwdfilk Whiz . 710026
31 Scraw, 3/8-16x1.25 711905 65  Soraw, 1/4-20%50 13686
32 Key, Sguare 52028 66 Reatainer, Wire 711742
33 Fulley, Idler 25531 67 Nut, 1/4-20 Wdflwhiz-Lk 780285
35  Assy, ldler Arm Tfraction 94238-853 66  Padal Pad Sandpaper 03248
36 Washer, Flat 711758 6%  Pad, Toe Sandpaper 93249
k1) Washer, Flat 711804 70 Cap, Dump Valve Rod 335560
a8 Borew, 3/8-16x1.25 711805 ™ Hair Pin T11682
39 Spacer 95274 e Hutheap 94518
40 Pulley, idier 890408

*  Conlact your nearest transaxle dealer for parts and service.
For information on Replacement Parts see the Contral Paris Distributer in your area.

F_0207194 45



16/11/2084 14:3¢ reettT
MWUKRAY SERVICE wer . ST e

MODEL 40370x73A

FINAL AY

VIMAL AL

F-0207194J 45

I
th: 5y

ANNE CAMPBELL

RUG 06702

PAGE 15/28
12:00 No.025 P.19

REPAIR PARTS

MOWER SUSPENSION ASSEMBLY

3444104



16/11/2084 14:38 ANNE CAMPBELL PAGE 16/28

MURRH\: SERVICE uwcr, AUG 06'02 12:01 No.025 P.20
MODEL 40370x73A REPAIR PARTS
‘ MOWER SUSPENSION ASSEMBLY
ﬁgy Doecription Part N, lh‘l?l - Dosetiption Part No.
1 Assambly, Lift Arm 95233853 25  Grip 94496
2 Screw, 1/2-13x1.50 711817 26 PTOQ Handle 620060
3 Nut, 1/2-13 Lack 711018 27 Paddle, Switch 95204
4 Bracket. Lift Link £4262-553 28 Scraw, Thread Form 711621
[ Washar, Flat 711617 29 Bracket, PTO D4018-853
6 Hair PIn 711876 30 Scraw, 8M1R-18x.50 ‘ 78N0K4
-] Hair Pin 711676 31 Lever, PTO 95283
1) Spring, Extenslon 710238 32 Bolt, Shouldar 3/6-18 711613
16 Link-Lifl Handie 741981 a3 Halr Pin 711058
16 Washer, Flat 711617 34 Washer, Fiat 711615
17 HairPin 711676 ¥ LinkPTO 85282
18 Fandle, Lift 690532 36 Nutl, 3/8-16 ™62z
19 Torsion Spting 186x40 37 Screw 516-18x.76 711606
20 Hair Pin 711676 35 Torsion Spring 710144
21 Grip, Lt 94497 40  Spacer - 94300
24 Washer, Flat 711816 3] Sbacer.l Sleave ' 56160

F-0207194 47



16/11/2084 14:30 ANNE CAMPBELL PAGE 17/28
Y SERVICE DEPT, AUG 0602  12:01 No.025 P.a1

MODEL 40370x73A REPAIR PARTS
ENGINE AND CONTROL ASSEMBLY

BERON| PO
& HUPPORT)

RIT.
GG, AUMY, £ RAME PO,
RAME;

ME)

¢t

......

g
INSET ' TO101

F=120710.) 48



16/11/20804 14:38 ANNE CAMPBELL PAGE 18/28
Y

SERVICE preT, 0 cmme-aa AUG 06°02  12:02 Na.025 P.22

MODEL 40370x73A REPAIR PARTS
ENGINE AND CONTROL ASSEMBLY

ﬁ%‘.’ Doscription Part No, II::IZ}.' Description Part No.
1 Engine {(Seo Engina Manual)  ww e - 22 Screw 71637
2 Bolt, Engine 26x7 23 Plug, Dagh 93160
9 Screw 711608 30 Screw 712099
10 Pulley, Stack 6204568 a9 Ehield, Heat 94324
12 Washer 120383 32 Muffler 690438
13 Bolt 1168 34 Adapter, Muffier 96207
14 Tanl, Fual 82507 38  Screw 711642
16 Gap, Fual 82317 k'] Gesket, Muffier 91309
17 Line, Fuel 47452 10 Bracket, Look " ozare
18 Clamp, Fuat Ling 336890 41 Boll 712100
14 Velve, Gil Drain 326647 46 Nut 711601

20 Cap, Qil Drain 327422 56 Washer 17170

21 Control, Throttle 94361 57 Washar 711688

F0207 184 40



15/11/2@@4(\ 14:38 ] ANNE CAMPBELL PAGE 19/28
MURRAY UERVILt DePT. e RUG 0602 12:02 No .025 P23

MODEL 40370x73A REPAIR PARTS
DECK ASSEMBLY

o —
{J‘\ 81-3 17_[“2

,,:‘,f_»i — 4...

9
C‘ ('7

REF. REF:
KEY KEY
#50 #75

344276C

F0207182 50



16/11/2804 14:30 ANNE CAMPBELL PAGE 208/28

KMURRHY SERVICE DEPT. AUG 06’02 12103 No.025 P.24
MODEL 40370x73A REPAIR PARTS
| DECK ASSEMBELY

Koy Key

No. Dagcription Part No. Na. Dagaripfinn Pan No.

1 Housing, 40" Dack 690109-821 50-1  Plate-Suspension 84128

17 Brake Arm Assambly L Q4685821 50~2  Suspension Bracket Rear 04088

17-1  Brake Support Azsembly L1 94203 §0-3  Rolt, Shoulder 710095
17-2  Brake Arm 94291 80-4 N, 3/8-16 10140
17-3  Spring, Torsion ‘ 710110 51 Bolt, Shouldar 711811
17-4 N, 516-18 710206 52  Spring, Torsion RH 710142

ral Link, Brake LH 690021 53 Sprlag, Torsion LH toTH018

23 Nut, Adjusting 7115081 54 Nut, 3/8~18 711622

24 Breka Arm Assembly RH G4BBA~H21 55 Wingnut, 546-18 TUEON
241  Brake Suppori RH 04284 56 Pad, Friction 4137
24 2 Brake Arm RH 94202 57 Washer 711628
24=3  Spring, Torsion 710077 58 Pin, Hanger 711595
24-4  Nut, BMNe-18 710205 (<D} Nut, 3/8-16 71622

28 Boll Guide 71912 B Agsy., Plata Rear Sus Brkt., LH  690159-821
29 Scraw, 5/46-18x.50 780055 61-1  Plate~Suspension 94128

30 Boll, Shoullar 711613 §1-2  Susponsion Bracket, Rear 94068

31 Arm, Doubls Idier 94261-821 813  Bolt, Shoulder 710085

32 Nut, 3/8-18 7622 814 Nut, 3/8-18 710140

33 Pullay, Idler Double Vee 4279 64 Spring, Extenslon 710233

34 Opacer 94209 05 Bell Guide 711913

a5 Sorow, 3/8-16x3.00 711915 87  Belt Guide 690030

3 ller Am Assamply 94073-821 71 Shoulder Bolt 716
361 Spring~Beit Guide 94312 72 Nub 3816 711822
362 Straw, 14-20%.50 710764 73 Rod, Hanger 95206
36-3  Idler Arm 94296 74 Halr Pin 711676

ar Bolt, Shoulder 711613 76 Assembly, Bracket & Stiffenar B20058-821
ag Link, Brake Rkt 600023 78-1  Bracket, Front Susponelon 84058

39 Washat, Flat 712480 75=2  Stiffener BROST

40 Halr ¥in 1862 793  Sorew. 5/16-18x.76 70072

41 Pulley, ldier 690024 78 Flatwasher 583409

42 Nut, 3/8-16 711622 7 Spring, Extension 710688

43 Spring, Extension 710234 78 Waeher, Fiat 712450

50  Assy, Plate,Rear Sus Bid RH 680188821 80  Pad, Adheslive B187

F-0207 10 59



11/2004 14:

4::
UKKRY SERVIUE DEPT. __

MODEL 40370x73A

F-0B0718)

ANNE CAMPBELL

PAGE 21/28

AUG 06702  12:04 No.025 P.25

52

REPAIR PARTS
DECK ASSEMBLY

3442760



36 I ANNE CAMPBELL PAGE 22/28
HY SERVICE DEPT, AUG 06102 12:04 No.025 P.26
MODEL 40370x73A REPAIR PARTS
‘ DECK ASSEMBLY
ﬁg‘: Description Pan No. ll&gy Dercription Part No,
2 Assombly, Jackshaft Wousing 94305 12 Washer, Ballville 716118
2-1  Housing, Jackshaft 04282 13 Flatwashar 710417
2-2  Bearing, Lower Jackshaft G2an2 1 Nut, 9/16-18 myi0
2=3  Bearing, Upper Jackshaft 92281 15 Screw, 3/8—16x1.00 T8
2-4  Spacer 80904 18 Pullsy Cover 94288~621
3 Pullay, Deck 6880020 44 Baft, V 48.5LG #1023
4 Jackshaft 21822 45 Bait, Deck 690071
s Flatwagher 710117 46 Gaugs Wheel . 9Rems
6 8pacar 91803 47 Shoulder Bolt 746
8 Nut 01818 714910 48 Flatwashor 711616
9 Adapter, Deck 94207 49 Nut,3/8-18 71622
10 Blade, LH 690498 a6 Circle Pin 711764
11 Bhude, RH 890500 79 Rod, Bell Gulde 95280

Fuli20710] 53



F-0207481

ANNE CAMPBELL
RUG 06’02

REPAIR PARTS
ELECTRICAL ASSEMBLY

QUL
Al PANE

RrT.
CHAGSIY 'IONT PG
ACCE B PANLL)

Hel,
SUT AZAY. FRAME PE.
(FRAWI

RETAIL H

ket

PAGE 23/28
12:05 Ng.025 P27



16/11/2004

14:3

MURRAY SERVICE DEPT.

MODEL 40370x73A
ﬁ?’ Description
1 Wire Hameas
2 Wire, Lead Solenoid
3 Raar Famess
4 Wire Harness for Headilahts
5 Socket, Lamp
6 Cuble Tle
7 Wire Glip, Adbasive
8 Switeh, Ignition
10 Agsy, Switch Double Pole Delta
10-1  Switch, Double
10-2  Baot, Switch
10-3  Switch Cap
12 Awitoh, Limit
13 Solenold
M Sorew 1/4x,.60
15 Nui, 1/4-20

F-O20714.1

Part No,
95380

711579
BE3a1
340513
g2372
57444
55938
84878
680106
320082
680074
690076
94136
64613
711618

711632

ANNE CAMPBELL PAGE 24/28

e

21
22
23

25
26
27
37

38

43

AUG 0602 12:05 No.025 P.28

REPAIR PARTS

ELECTRICAL ASSEMBLY

Deanription Part No,
Ground Wire 95420
Screw 711760
Soot Swilsh ' 04150
Battery 5 Plate 92693
Bolt, 1/4-20%.63 711880
Wing Nut 711636
Bulb, Light 80084
Nut 327352
Boot, Ingition Switch 300194
Washat 313683
Ammeter 83158
Taps Switch - 95330
Root, Battery 890604
Washer 711666
16 Amp Fusa , 302034



16/11/2004 14:3@ . ANNE CAMPBELL PAGE 25/28
HURRRY SERVICE DEP?. - AUG 06702  12:06 No.025 P.26
MODEL 40370x73A REPAIR PARTS

CUSTOMER SPEC

345014

F 9207104 56



16/11/28084 14:
MUKKHY $ERY

MODEL 40370x73A

F-020718,

38 .
1CE DEP) .,

Key
No.

)

Ao

ANNE CAMPBELL PAGE 26/28

Desctiption
lgnition Kay
Cover, Medal Brake/Clutch
Steering Whaal
Insert, Stearing Whas!
Footrest Pad RH
Footrest Pad LH
Ratchet Fastenar
Seat
Shoulder Bolt 518~18

b7

AUG 06'02  12:06 No.025 P.30

REPAIR PARTS
CUSTOMER SPEC

Part No.
327360

85220
95186
711328
HS4UY
05408
308235
95415

711854



16/11/2084 14:
MURRHY SERVICE DL, .

MODEL 40370x73A
ﬁ:. Dascription
2 Plate, Lift Datent
4 Screw, #12x.50
33 Scrow, 8/16-18x.75
34 Bpring, Comprasslon
356  Shoulder Bolt 1/4-20
38 Zinc Washer Cup
37 Nut, 1/4-20 Centeriock
38 Cowvar, Battary
39 Support, Seat
10 Sprii'\g Loaf
41 Barew, 1/4~20x,50
42 8Spring. Compreassion
43 Scraw, bME-18X.TH
44 Hinge Baat Plvot

f-ozoriod

Part No.

85190-853

711741

711606

710136-853

711810

95293

302635

84700

94454860

24087

11592

710100853

711606

05204

ANNE CAMPBELL

PAGE.  27/28

AUG D6°02 11:34 Mo.0Q25 P,08
REPAIR PARTS
REAR CHASSIS ASSEMBLY
}Isl?.r Description Part No.
45  Nut, Push Cap T1627
46 Battery Bracket, LH 95393853
47 Battery Bracket, RH 9245394~-863
48 Bolt, Carriage 1/4-20x.63 711680
49 Nut, Wing 1/4-20 711638
52 Washer, Flat 711644
&2 Polt, Wing 516-18x.50 11747
74 Nut, 5/16-18 740026
75 Beit, Carrlage 5M6--18%.75 711891
82  Deat Peck 24511-818
03 Briackst, Plvot Seal 94158-819
84 Sgraw, o/16-18X.75 111606
L] Nut, 5/1G~18 711634
100 Trim 41.00 Inches 98105



16/11/2084

14:; ANNE CAMPBELL PAGE 28/28
MURRAY SERWICF hres

AUG 08’02 11:55 No.025 P.09

MODEL 40370x73A REPAIR PARTS
GRASS BAGGER ASSENMBLY

DETAIL'A

r— 58

&7 7
~dmw::%iﬁ

3446624

F-020719J



